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1. ELENETOHRFEKR
Sodium Pertechnetate (*"Tc) Injection 1%, ERIEMCKLENENL L DETRIIEIN TS (2022 4F
12 HEFS) o £7-USP 2% Sodium Pertechnetate Te 99m Injection DA TN I N TWBH DTS
ZBlzE i,

WM BT B AR OMENE (2022 4F 12 H FF5)

% NIz

544 Sodium Pertechnetate (**Tc) Injection

KA H | 2020411 A 20 H

%I, & | 6. DOSAGE FORMS, COMPOSITION AND PACKAGING
Sodium Pertechnetate (*"Tc) Injection is supplied in a multi—dose, septum—capped,
20 mL, glass vial containing at least 8 GBgq of no—carrier—added Na*"Tc04, at the
end of bombardment, in 20 mL of NaCl 0. 9%.

#hie - Zh | 1. INDICATIONS
Sodium Pertechnetate (*"Tc) Injection may be used for preparing diagnostic
radiopharmaceuticals as described in the approved Product Monograph of these
kits (see Warnings and Precautions).
Sodium Pertechnetate (*"Tc) Injection may also be administered directly in
vivo.
Sodium Pertechnetate (*"Tc) Injection is indicated for
® Thyroid imaging for structure delineation, disease detection, and thyroid
function
® Red blood cell labelling in vivo, in vitro, or in vivo / in vitro for use
in blood pool imaging for the
assessment of ventricular function
detection of gastrointestinal bleeding
localization and assessment of hemangioma
® Direct cystography of the urinary bladder for the detection of
vesicoureteral reflux
® Detection of ectopic functioning gastric mucosa as seen in Meckel’ s
diverticulum
® Differential diagnosis of salivary gland function and detection of
salivary gland tumors
Assessment of the nasolacrimal drainage system
Scrotal imaging in the setting of acute scrotal pain to differentiate
between testicular torsion and inflammation such as orchitis or
epididymitis
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3. DOSAGE AND ADMINISTRATION

3.1 Dosing considerations

Sodium Pertechnetate (°"Tc) Injection is usually administered by intravascular
injection but can be given orally. For imaging the urinary bladder and ureters
(direct isotopic cystography), it is administered by direct instillation
aseptically into the bladder via a urethral catheter, following which the
catheter is flushed with an appropriate volume of sterile normal saline, until
the bladder reaches capacity. The volume of saline instilled should be guided
by appropriate professional practice guidelines for children and adults

The recommended administered activity varies with each diagnostic procedure but
in all cases, it should be optimized so that the patient receives the smallest
possible amount that will provide the appropriate diagnostic information.

The EANM dosage card should be consulted for scaling factors for pediatric
administered activities

3. 2 Dosage
Thyroid imaging Adults 75 to 375 MBq

Children 1.1 MBg/kg. A minimum of 7-10 MBq is recommended.
Red blood cell labelling Adults 500 to 1000 MBq
Children 10 to 30 MBg/kg. A minimum of 80 MBq is recommended.
Cystography Adults 20 to 40 MBq
Children A minimum of 20 MBq and a maximum of 40 MBq is recommended
10 to 20 MBq in infants and toddlers may be considered.
Ectopic gastric mucosa Adults 300 - 450 MBq
Children 2 MBq/kg.A minimum of 10-20 MBq is recommended
Salivary glands Adults 300 — 450 MBq
Children 2 MBq/kg.
Lacrimal glands Adults 2 — 4 MBq
Children 2 — 4 MBq
Scrotal imaging Adults 550 — 750 MBq
Children Scale adult dose according to body weight.
A minimum of 100 MBq is recommended

3.3 Administration

If the oral route is elected, the patient should fast for at least six (6)
hours before and two (2) hours after administration.

When imaging the nasolacrimal drainage system, instill by the use of a device
such as a micropipette or similar method which will ensure the accuracy of the
dose. After the termination of the nasolacrimal imaging procedure, blowing the
nose and washing the eyes with sterile distilled water or an isotonic sodium
chloride solution will further minimize the radiation dose

Up to one gram of pharmaceutical grade potassium perchlorate in a suitable base
or capsule may be given prior to administration of Sodium Pertechnetate (*"Tc)
Injection. When used in children for brain or blood pool imaging, the
administration of potassium perchlorate is especially important in order to
minimize the absorbed radiation dose to the thyroid gland

The patient dose should be measured by a suitable radioactivity calibration
system immediately prior to administration of the dose.

Parenteral drug products should be inspected visually for particulate matter
and discoloration prior to administration whenever solution and container
permit. The solution to be administered as the patient dose should be clear and
contain no particulate matter; it should be used within 18 hours of the end of
bombardment
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BFED 8.4 Special Populations
WS CE Pregnant Women: Ideally, examinations using radiopharmaceuticals,

(2020 4 11 H) |especially those elective in nature of women of childbearing capability,
should be performed during the first ten days following the onset of
menses, or after ensuring the woman is not pregnant. The benefit of using
a diagnostic radiopharmaceutical should be weighed against the possible

risk to an embryo or a fetus.
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Nursing Women: Where an assessment of the risk-benefit ratio suggests the
use of this product in nursing women, breast feeding can be temporarily
interrupted for at least 4 hours following a 185 MBq dose. Add one half-
life, 6 h, for each doubling of the dose. Formula feeding can be
substituted or, when appropriate, milk may be expressed prior to Sodium

Pertechnetate (°"Tc¢) administration.

/NIRRT 5 Rk

AHOUHCED 19. 7/8NE% ) OHORTEIILL TO LB THY, SEEITERD,
AT HEH LR

9. BEOEREZATHEFICHET HEER

9.7 /NS

INREE A xt G & U7 BRRERBR IS M L TV 7220y,

aspiiil FLAEINA
HFED 3. DOSAGE AND ADMINISTRATION
. 3.1 Dosing considerations
A =
N30 Sodium Pertechnetate (*"Tc) Injection is usually administered by
(20204F 11 A) | intravascular injection but can be given orally. For imaging the urinary

bladder and ureters (direct isotopic cystography), it is administered by
direct instillation aseptically into the bladder via a urethral
catheter, following which the catheter is flushed with an appropriate
volume of sterile normal saline, until the bladder reaches capacity. The
volume of saline instilled should be guided by appropriate professional
practice guidelines for children and adults

The recommended administered activity varies with each diagnostic
procedure but in all cases, it should be optimized so that the patient
receives the smallest possible amount that will provide the appropriate
diagnostic information.

The EANM dosage card should be consulted for scaling factors for
pediatric administered activities

3.2 Dosage
Thyroid imaging Adults 75 to 375 MBq

Children 1.1 MBg/kg. A minimum of 7-10 MBq is recommended.
Red blood cell labelling Adults 500 to 1000 MBq
Children 10 to 30 MBg/kg.
A minimum of 80 MBq is recommended
Cystography Adults 20 to 40 MBq
Children A minimum of 20 MBq and a maximum of 40 MBq is recommended.
10 to 20 MBq in infants and toddlers may be considered.
Ectopic gastric mucosa Adults 300 — 450 MBq
Children 2 MBq/kg.A minimum of 10-20 MBq is recommended
Salivary glands Adults 300 — 450 MBq
Children 2 MBq/kg.
Lacrimal glands Adults 2 — 4 MBq
Children 2 — 4 MBq
Scrotal imaging Adults 550 — 750 MBq
Children Scale adult dose according to body weight
A minimum of 100 MBq is recommended
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